



Pos	Part Number	Description	Additional Text	Quantity
1	54830000044	ENG CASE CPL. WITH BEAR. 03		1.00
2	54830002000	IGNITION COVER 250/300 04	MXC, EXC	1.00
4	54830040000	IGNITI.COVER GASKET 250/300 03		1.00
18	59033018000	BUSHING PIN 2000		1.00
19	0912060083	AH collar screw DIN 912 M6x8		1.00
20	0912060404	AH SCREW DIN0912-M 6X40 A2		1.00
26	54830024000	CLUTCH COVER GASKET 2003		1.00
27	54630027000	DOWEL BUSHING 13,8X11X12		1.00
28	54830027000	DOWEL 21X12 03		1.00
39	54830039000	ENGINE CASE GASKET 2003		1.00
47	54830047100	CHAIN FAIL. PROTECTION 06		1.00
49	54634049000	RETAINING PLATE		1.00
54	0014050163	HH COLLAR SCREW M 5X16 WS=6		4.00
60	0015060403	HH COLLAR SCREW M 6X40 WS=8	450 SMR	9.00
63	0015060553	HH COLLAR SCREW M 6X55 WS=8		2.00

64	0015060603	HH COLLAR SCREW M 6X60 WS=8		1.00
99	54830099000	GASKET SET 250/300 2003		1.00